
SEPTEMBER 1972

Environmental
Science & Technology

Upping
the

BOD load



MOGUL'S 4-STEP PLAN ANSWERS
YOUR WATER POLLUTION QUESTIONS

You benefit from SS years experience
in total water management
Mogul's Water Quality Services are "on call" coast-to-coast
through five regional laboratories and a nationwide network of
full time, fully trained, career specialists. This ew,jronmental
service is just part of a comprehensive and specialized water
treatment resource that has evolved since 191 S A call to the
Mogul laboratory nearest you is your first dnd mast important
step toward defining a_nd solving your water pollution problems
quickly and expertly. Ask, too, about Mogul's chemical formulas
[...]
of the 1300 tons.'day of solid waste
currently generated by the 500,000
people in the metropolitan Nashville
area eventually being burned in the
NTTC plant, with three centrally located
transfer stations being established to
prevent traffic jams of garbage trucks
at the plant. DH\IB

780 Environmental Science & Technology



Ecology USA 1971
The encyclopedic environmental
news annual. Every newsworthy
environmental event that took
place in 1971, reported chrono­
logically. Widely acclaimed and
respected. 624 pages, 8';' x 11,
edition bound. Important speeches.
79 book reviews. Complete text of
Federal Laws. Directories of
companies, federal & state agencies.
25 never-before-published articles
of major importance in the field.
$125.00 per copy

Special Report Ecology
The authoritative environmental
newsweekl y. 52 issues a year.
Collects, digests and reports all the
up-to-the-minute environmental
news throughout the United States.
Book reviews. Calendar of events.
Profiles. Binder and semi-annual
index.
$135.00 per year

Who's Who in Ecology
The first and only annual of its
kind ever published. Painstaking
research and selective process has
produced this outstanding reference
book with more than two thousand
up-to-date biographies of ecologists
from university faculties, industry,
and government. To be published
Fall 1972.
$50.00 per copy

_ copies of ECOLOGY USA 1971 @ $125.00 each

_ 1 year subscription to SPECIAL REPORT ECOLOGY @ $135.00

_ 2 year subscription to SPECIAL REPORT ECOLOGY @ $225.00

_ Start with 1st 1972 issue. _ Start with current issue.

Please mail to Please accept our order for:
•••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••
Special Reports Inc.
8 West 40th Street
New York, NYlO0l8

_ copies of WHO'S WHO IN ECOLOGY @ $50.00

D Payment enclosed. D Bill us.

,..,----------------------------:
•

---",-------------------------------.
address •

•-c'i:--'y-,-;,;-to,-"-,-hc-ip-------------------------:

,-ucc'h-occ,i-"CCd-'i,--g'-"C-'u-,,------------------------- :

••••••••••••••••••••••••••••••••••••••••••••••••
Circle No. 2& on Readers' Senice Card

Volume 6, Number 9, September 1972 781



Cleveland opts for physical-chemical

Several years ago the Cuyahoga River
near Cleveland, Ohio, literally caught
fire as a result of semitreated and often
untreated municipal and industrial
wastes pouring into the river. Conditions
have improved somewhat since, but
Cleveland's existing Westerly Water
Pollution Control Facility (one of three
waste water treatment plants), located
on Lake Erie near the mouth of the
Cuyahoga, was built in 1922 and cannot
adequately treat its share of the metro­
politan area's waste water.

The plant provides primary treat­
ment to approximately 40 million
gallons per day (mgd) of municipal and
industrial wastes in an Imhoff tank
complex. (An Imhoff unit consists of
two-story sedimentation tanks with
sludge accumulation in the bottom.)
At present, the average dry weather
flow of waste water through the plant
is 50 mgd, and the dry weather peak
is 70 mgd, which the outdated plant
cannot handle. Nor can the plant pro­
duce effluent meeting federal and state
water quality standards.

Criteria

Three years ago, the Cleveland Clean
Water Task Force (created to look
into water pollution problems and
solutions) began looking at two al­
ternatives to the old plant. One was

U.S. physical-chemical
treatment plants

Plant Flow, mgd

Fitchburg, Mass. 15

Cortland, N.Y. 10

LeRoy, N.Y. 2

Niagara Falls, N.Y. 60

Alexandria, Va. 25

Arlington, Va. 30

Lower Potomac, Va. 36

Prince William
County, Va. 15

Cleveland (Westerly),
Ohio 50

Rocky River, Ohio 10

Owasso, Mich. 6

Rosemount, Minn. 1

St. Charles, Mo. 8

Garland, Tex. 30

Los Angeles, Calif.
(Hyperion Plant) 5

Orange County, Calif. 17

Selma-Kingsbu rg-

Fowler, Calif. 10

Total 330

Under dcsll~n or constructIon.

to construct an island' in Lake Erie
with waste activated sludge from the
plant-this was deemed impractical,
ineffective, and expensive. The Olher­
later adopted-was to build a new waste
water treatment plant while the old
plant continued to operate.

A new plant must meet certain
stringent criteria, the Task Force de­
cided. Besides meeting effluent quality
objectives, the plant must be capable
of handling, without upset, widely
varying flows from combined storm
and waste water sewers. It must also
handle assorted constituents from in­
dustrial discharges, which account for
nearly 50 % of the flow into the plant.
The plant site, only eight acres in area,
is almost completely built up, but waste
water treatment must continue during
demolition of the old plant and con­
struction of the new facilities. The
design must be flexible for future ex­
pansion and addition of new processes.
Also. the facility must minimize the
effects of toxic materials and provide a
potential for removing heavy metals.

What type of plant could handle such
a big order? The Task Force knew that
biological treatment plants are sensitive
to weather changes and that unusual
or strong effluents could result in a
completely disrupted treatment process.
Furthermore. many Task Force mem-

782 Emoirollmcntal Science & Techllolog~'

Transformation. The original waste
treatment plant for Cleceland,
O~io (left), was torn down' in 1922.
A 40·mgd Imhoff tank facility (right)
was built but is now autdaled
atid unable to handle the amount
and cariety of wastes passing
through to meet water quality
standards. It will soon be replaced
bj··a $~1 million physical.chemical
treatment plant (upper ~ight)

capable of handling up to 100 mgd.
The new plant, 10 be completed .
by 1974, will be the world's largest
/Jhysical-chemlcaltreatment plant



The big Ohio city is turning its

back on biological treatment as it gears

up to modernize its Westerly plant

bers felt that biological treatment
plants cannot provide the high degree
of solids and BOD removal required to
meet water quality standards.

Physical-chemical treatment is the
answer the Task Force decided upon,
and the city awarded the design con­
tract to Zurn Environmental Engineers,
an affiliate of Enviro-Engineers, Inc.
(Washington, D.C.). Physical-chemical
treatment is not in widespread use;
in fact, only 17 such plants are under
design or construction in the U.S. (see
box). Nevertheless. it is receiving in­
creasingly serious consideration as ef­
fluent restrictions tighten.

Advantages

The 50-mgd plant will be the largest
physical-chemical treatment plant in
the world, and will be capable of han­
dling up to \00 mgd hydraulically (see

below). Emuent quality will represent
90% BOD removal, 93% suspended
solids removal, and 90% phosphorus
removal.

One advantage of a physical-chem­
ical treatment plant is that unit pro­
cesses are based upon hydraulic (rather
than biological) requirements. This
means that waste water flows above
and beyond the design flow capacity
do not necessarily mean deterioration
in emuent quality. For example, filters
can catch solids carried over from the
clarifiers. Another benefit is high in­
ternal recycle of process waste water.
The Cleveland plant will be capable of
an instantaneous recycle flow of ap­
proximately 30 mgd for backwashing
the filters and adsorption columns.
The plant is designed to handle recycle
flows superimposed upon the peak dry
weather flows (70 mgd)-thus total

capacity can be 100 mgd for sustained
periods.

Not all of the old plant will be de­
molished. The Imhoff tanks will remain
and be modified (for screening and dis­
infection) to provide storm flows a
minimum of treatment. Combined storm
and sewer flows up to 100 mgd will be
taken into the main treatment plant,
and the remainder will be diverted to
the storm-water holding Imhoff tanks
for later treatment.

Plant processes

Here's how the new plant will work:
Incoming waste water will undergo
preliminary screening and settling to
remove debris, sand, grit, and other
large particles, and to provide some
protection for the comminutors which
will finely grind the influent. After
passing through aerated grit-removal

chambers (flow diagram), the waste
water will flow into two flash mixing
tanks where propeller mixers will stir
in a 10% lime slurry. The lime will
convert influent phosphorus into in­
soluble calcium phosphate.

Water from the flash mix tanks will
go into two channels, each serving two
flocculator-c1arifiers. The flow will again
be divided and fed to the center floc­
culating well in each clarifier. Poly­
electrolytes can be added at this point
as a coagulant aid. Virtually all settleable
solids will be removed here as waste
particles coagulate and rapidly settle
to the bottom of the basins.

The waste water, with a pH of 10.5­
11.5 from the lime clarification step,
then will pass into the recarbonation

Volume 6, Number 9, September 1972 783



basin. There, carbon dioxide will be
bubbled through the water to lower the
pH.

The dephosphated effluent next will
go through a series of pressure filters
operating at 10 psi. These 14 horizontal
filters will be stacked in two levels of
seven each to minimize space. The
filter medium has not yet been chosen.
but could well be beds of sand or crushed
anthracite coal, or a combination of
the two. This filtration step will vir­
tually complete removal of the remaining
suspended solids in the waste water.

After the filtration step, the semi­
treated water will 110w into activated
carbon sorption columns (30 columns,
each 20 ft in diameter, 28 ft high, and
having a carbon bed depth of 17 ft)
to remove any remaining dissolved
organic material. The columns will be
stacked in two levels of 15 columns
each. Approximately 2000 tons of
carbon will be used, and each column
will be in service for 43 days between
regeneration cycles.

Spent carbon will be regenerated in
two multiple-hearth furnaces to burn off
the collected organic material. The
plant will be able to reuse regenerated
carbon again and again. The filtration

and sorption units will be housed in a
building equivalent in height to 13
stories.

The treated effluent will finally be
disinfected by liquid chlorine. Studies
are under way, however, to determine
the feasibility of using ozone both for
disinfection and as a method to achieve
higher BOO removal if it should be
required.

Sludge handling

Sludge will be pumped from the
110cculator-clarifiers to two sludge-hold­
ing tanks equipped with sludge-thick­
ener mechanisms. Although sludge con­
centrations of 10-14 %could be achieved
in the 110cculator-clarifiers, the solids­
handling system is conservatively being
designed for 5% solids. Centrifuges
will further dewater the sludge. Each
centrifuge will have a capacity of 15,000
gph, although the design loading is
9850 gph, thus providing capacity for
sustained plant operation at 100 mgd.
Additional sludge can then be handled
easily when waste water 110w rate is as
high as 100 mgd. Solids capture is
expected to be above 90% and sludge
cake solids above 30%.

Sludge cake will be fed to the re-

calcining furnaces at approximately
12,500 IbJhr. Zurn Environmental Engi­
neers hopes for a recyclable lime product
of 80% purity which can be reused at
the l1ash mixing stage.

Instrumentation, control, and moni­
toring for the Westerly plant will be
automated with economical use of
manpower. A programmable computer
will monitor all measurements, control
positions, and alarms and provide
feedback control.

About 60% of the plant design is
complete, and bids on major equipment
packages will be received this fall.
Construction will begin before the year
ends, and all phases of the physical­
chemical treatment plant are expected
to be operating by late 1974. The cost
of the entire plant is estimated to be
$41 million, and the designers expect to
achieve a waste water treatment cost of
approximately 26-28¢ per 1000 gal.

This plant represents a significant
breakthrough in a waste water treat­
ment alternative not previously explored
on a large scale, C. J. Touhill, vice
president, Enviro-Engineers, Inc., be­
lieves, and will do much for the general
acceptance of physical-chemical treat­
ment. CKL

Resources Research Inc.,
a subsidiary of

TRW.
R. E. Kimball
(703) 893-2000
7600 Colshire Dr.
McLean, Va. 22101

Sampling and analysis
Monitoring network specifications
Control equipment specifications

Process development - SOx, NOx, particulates
Simulation models

Information storage and retrieval
For information call or write:

I. Zuckerman
(213) 536-2146
One Space Park
Redondo Beach, CA 90278

ENVIRONMENTAL
SERVICES

Air • Water • Solid Waste

.NUP~CJ®

....:=::::!::=.~ .. • where greater things are happening!ma= NUPRO COMPANY. 15635 Sarin" Road. Creveland, Ohio 44110

Circl. NI. 11 II Rea',rs' S,,,ice Carll

784 Environmental Science & Technology



New Jersey checks auto exhaust
Annual safety inspection now includes emission testing

for carbon monoxide and unburned hydrocarbons as

part of the state's fight for cleaner air

Sniffer. Technician measures tailpipe emissions at N.J. il1~peclion station

Don't be surprised when your late
model car-which you think is in per­
fect condition-fails to pass the New
Jersey state inspection this year. It
flunked because the exhaust was too
dirty.

That's not likely to cause you any
great inconvenience-this year. The
inspector will just give you a leaflet
entitled "Your car and its pollution
test" and tell you what to do to correct
the problem. But after July 1, 1973, the
state will be playing for keeps. If your
car fails then, you will have two weeks to
correct the problem and present it for
reinspection-just as you would, for
say, worn tires.

New Jersey is the first state to require
emissions testing as part of the annual
state inspection. Under Chapter 15 of
the New Jersey Air Pollution Code,
passed last June, the state will attempt
to put a significant dent in pollution
coming from light duty, gasolinc-fueled
motor vehicles.

Three sections of the code are of
major importance. The first enacts a
"public highway standard" which makes
visible emissions from the engine or
crankcase illegal after July I, 1973 and
provides fines ranging from $25 to $100.

The second section describes new
motor vehicle dealer inspection stan­
dards. Under New Jersey law, the dealer
must inspect new cars and certify that
they meet stale inspection standards.
After July I, 1973, the dealer will also
have to certify that new cars meet
emission standards for smoke, carbon
monoxide (CO), and unburned hy­
drocarbons (HC).

The third section of the act provides
for emission testing of all cars as part of

the annual statc inspection. The two­
part cmission test is an idle mode test
which is not strictly comparable to the
multicycle test prescribed by thc federal
government for new cars, according to
John Elston, principal environmental
engineer with the New Jersey Depart­
ment of Environmental Protection. The
inspector first checks for visible emis­
sions from the engine or crankcase as
the engine is raced. Then, with the en­
gine idling, the inspector inserts a sam­
pling probe in the tailpipe and checks to
see if CO or HC levels exceed the stan­
dard. The test does not include measure­
ment of nitrogen oxides (NO x).

The test equipment, manufactured by
Sun Electric Co., uses nondispersive
infrared monitors to measure pollutant
levels. Most of the test equipment has
been installed, according to Elston, and
the remainder will be in place by the end
of this month.

The timetable looks something like

this. Beginning July 1, 1973, motorists
must meet the emissions requirements
or fail the inspection. With the initial
pollution standards, Elston says, about
12-15% of the state's estimated 3.5
million cars will fail the test. There are
different standards for different model
years (see table) and Elston says that
approximately equal numbers of cars
will fail the test in each of the standard
categories.

As of July I, 1974, the standards will
get tighter. Based on the model year